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The Synthetic & Art Silk Mills' Research Association

Fax : 91-22-2493 0225
Web : www.sasmira.org

Test Report No : SASMIRA/1886/20-21

Date : 03 Apr 2021

Clique Medical Solutions Pvt. Ltd.

Bhandup (West)
Mumbai - 400 078

Name & Address of Customer : 2B. 1806, Dreams Complex, Behind Dreams Mall,

Sample Forwarding letter No : Mail dated 27/03/2021
Date of Receipt : 30 Mar 2021 Date of Testing : 30 Mar 2021 - 03 Apr 2021
Particulars of Sample given by the customer : One fabric sample

Discipline : Mechanical

Sample : Sample 1: Thermaissance Fabric (black Colour)

Product Group : Textile

SI No | Test Name Method Results
1 Ultraviolet Protection factor (UPF) AATCC 183
UPF Rating 513
UV-A Blocking % 99.7 %
UV-B Blocking % 99.9 %

Note :
* This test does not fall under the scope of accreditation.

* Small portion of the submitted sample is enclosed herewith for reference.

-- End of the test reports --

AUTHORISED SIGNATORY

Mrs. L. V. Mhetre

PRaoaa-d-af
NOTE: L/ 04/05 e Sample conditioning and testing : a) For IS, IS/1S0 Test Method: Temp. of 272°C and Humidity of 65£2%, b) Ff ASTM &
@ The result relate only to the samples submitted AATCC Test Method: Temp. of 21£2°C and Humidity of 65+5% and c) For ISO/DINJISL Test Method: Temp. of 20£2°C

@ The test report shall not be reproduced except in full, without written and Humidity of 6542%

approval of the laboratory and shall not be used for publicity or litigation ® The rating for Pilling test varies from 1 to 5, where 1 is “severe pilling" and /or “Dense surface fuzzing” and § is "No change'
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